7\ Eomuno G. Brown Ja.
GOVERNOR

Marrhew RooriQuez
SECRETARY FOR
ENVIRONMENTAL PROTECTION

CALIFORRIA

Water Boards

State Water Resources Conirol Board

Division of Drinking Water

March 24, 2016

System No. 2210510

Mr. Don Neubacher, Superintendent
P.O. Box 577
Yosemite NP, CA 95389

Dear Mr. Neubacher:

RE: Water Supply Permit No. 03-11-15P-010

The purpose of this letter is to inform you that the State Water Resources Control Board —
Division of Drinking Water (Division) has issued a revised Domestic Water Supply Permit to the
Yosemite National Park for the Wawona (System) water system located in the Yosemite
National Park. The Domestic Water Supply Permit, Inspection Photos, Water Quality Monitoring
[...]
Table 1: Approved Source
Source Name Status PS Code
South Fork Merced River - Raw Active 2210510-001
Sources
Raw Water

The raw water intake is located in the South Fork of the Merced River. There are no
reported facilities or developments upstream of the System’s intake.

The intake for the water treatment facility is located within a dammed portion of the
South Fork of the Merced River. The intake is located in an area that is a popular
swimming hole. There is a sign posted at the intake structure warning people not to swim
in the river above the intake. Other potential contamination hazards exist from hikers and
backpackers using the hiking trails within the watershed.

The intake is equipped with a welded vee-wire screen to remove larger debris from the
water. The intake is floating in that it can be moved or extended as needed. The water
flows by gravity through a 10-inch diameter ductile iron pipeline followed by an 8-inch




Yosemite National Park - Wawona
Engineering Report

March 2016

Page 3 of 17

2.2

2.3

diameter ductile iron pipeline to the treatment plant. At the plant, the raw water passes
through a Y-strainer which is cleaned daily when the raw water has high turbidity. The
intake is located approximately 2.4 miles from the SWTP.

Merced River Watershed Sanitary Survey

The Merced River watershed sanitary survey report completed by Yosemite National
Park in 2002 found that the highest rated possible contaminating activity is through
moderate hiking in the area. The watershed is not exposed to significant recreational
activity. In 2010, an updated watershed sanitary survey was submitted to the Division.
This update addressed additional water systems that are part of the Merced River
watershed in Mariposa County, but are downstream of the System and YNP. By
regulations, Watershed Sanitary Surveys are required to be updated every five (5) years.
The System should begin considering performing a Watershed Sanitary Survey for the
Merced River watershed. The next update to the Watershed Sanitary Survey was due by
December 31, 2015. The System must submit a plan and time schedule for an update
to the current watershed sanitary survey. The plan and time schedule must be
submitted to the Division by April 30, 2016, and the nest watershed sanitary survey
must be completed by December 31, 2016.

PRODUCTION

Production data from past electronic Annual Reports to the Drinking Water Program (e-
ARDWP) submitted to the Division is presented in Table 2.

Table 2: Production data and population served (2010-2014)

Active Annual Max. Month Max.

Year Population Service Production (M G) Day
Connections MG) MG)

2014 150 150 16.6 2.13 (May) 0.139
2013 150 150 17.5 2.67 (July) 0.135
2012 150 150 15.8 2.26 (July) 0.196
2011 150 150 18.6 2.98 (August) 0.146
2010 150 150 22.5 5.72 (July) 0.272

ADEQUACY OF SUPPLY

Table 3 displays the maximum day (MDD) and peak hour demands (PHD) during the last
five years for the YNP — Wawona. The PHD was estimated by multiplying the flow rate
of the average day of the maximum month by a peaking factor of 1.5. The source of
supply, the respective capacities of the direct filtration plant as well as the total system
supply capacity for the System is listed in Table 4. Maximum day demand was provided
from the System’s water production reporting on the e-ARDWP. Peak hour demand was
calculated using the maximum day demand and a peaking factor of 1.5.




Yosemite National Park - Wawona
Engineering Report

March 2016

Page 4 of 17

Table 3: Maximum Day and Peak Hour Demand

Year Maximum Day Peak Hour Demand
Demand (gpm) (gpm)
2014 96.5 144.8
2013 93.8 140.7
2012 136.1 204.2
2011 101.4 152.1
2010 188.9 283.4
Table 4: Source Capacity
Source Capacity (gpm)
Max Flow Through Plant 280
Total 280

The highest year of production from the last five years of data shows the maximum day
and peak hour demands are approximately 188.9 and 283.4 gpm (2010 data),
respectively. While the surface water treatment plant normally operates at 100 gpm, it is
capable of providing water at a rate of 280 gpm. According to the information provided,
the System has adequate source and filtration capacity to meet maximum day and has
adequate capacity for peak hour demand when the storage is taken in to account. As
mentioned, the System has over 1 MG of storage available through four storage tanks
installed in the System. The System has not experienced low-pressure problems or
received complaints from visitors regarding water outages. The surface water treatment
plant is the only source of supply for the System. Due to the remoteness of the System,
this could be problematic for the System if the surface water treatment plant goes down.

Distribution System

The distribution system consists of two pressure zones. Normal system pressure is
maintained at approximately 7 pounds per square inch (psi). Distribution lines consist
mainly of 6-inch to 12-inch diameter ductile iron pipe with some PVC and steel pipes in
minimum quantities. New distribution lines are to be installed in conformance with all
applicable California Waterworks Standards. Water and sewer line separation in the
distribution system is adequate.

The System does not exercise valves on a regular basis. The Division recommends that
all isolation valves are exercised on an annual basis to help maintain proper operation.
The System should submit create and submit a valve exercising to the Division. The
System is primarily looped with a few dead-ends which are typically flushed once per

year.




Yosemite National Park - Wawona
Engineering Report

March 2016

Page 5 of 17

24

Storage Facilities

The System utilizes four storage tanks. Two 337,000-gallon storage tanks serve the upper
pressure zone. The lower zone is supplied by a 250,000-gallon tank and a 100,000-gallon
tank. Both pairs of tanks are equipped with a solar powered level monitor that controls
the pumps at the plant that supply the respective zone. In addition to the tanks in the
upper and lower zones the System also has a 34,000-gallon clearwell that has a minimum
fill level of 17,834 gallons. The tanks are a top-in/bottom-out configuration. The tanks
were not accessible during the inspection due to a snow storm that occurred a day before
the inspection. Any tanks vents and overflows should be properly screened. Any access
hatches should have a seal or gasket to prevent animal intrusion. The System checks the
top of the tank twice a year for overall condition. The System must submit photos of
the tops of all tanks to include vent screens and the bottom of hatch lids. Photos
must be submitted to the Division by May 31, 2016.

Tt is unknown when the last time the interior of the tanks were cleaned or inspected. The
Division recommends that all storage tanks are cleaned and inspected once every five
years.

TREATMENT
Surface Water

The System provides direct filtration and chlorination. The direct filtration system
consists of two identical operations operated in parallel or individually. According to the
Operations Plan, the maximum flow rate through the filtration plant is 280 gpm (5.7
gallons per minute per square foot for each train).

Pre-Treatment

The pretreatment process allows the injection of soda ash, alum, and polymer. The
injection points are located above the static mixer. A third injection point allows for the
injection of chlorine following the static mixer. Only the polymer system was operating
during the review. The water is metered and a flow regulator regulates the flow through
each of the treatment train.

The polymer feed system consists of a Stanco Polyblend system with a Blue-White
peristaltic pump rated at 8.0 gpd at 100 psi. ANSI/NSF Standard 60-Certified Jenfitch JC
1645 polymer is fed neat into the Polyblend system which blends the polymer with
treated plant water. There are four rotameters located on this feed system to allow
operational flexibility. This was the only coagulation chemical feed system operating for
the water treatment plant.




Yosemite National Park - Wawona
Engineering Report

March 2016

Page 6 of 17

The alum feed system was not operating during the review. However, this system
consisted of an injection pump located on a plastic solution barrel. Makeup water is
added into the solution tank which has a paddle mixer to keep the solution in suspension.
The System did not have alum on hand for use but ensured that any ordered from the
vendor would be ANSI/NSF Standard 60-Certified.

The soda ash injection system was also not operating during the review. The injection
system is similar to the alum feed system. The System did not have soda ash on hand for
use but ensured that any ordered from the vendor would be ANSI/NSF Standard 60-
Certified. The System is designed for the use of soda ash in the event the pH of the water
need to be adjusted.

ANSI/NSF Standard 60-Certified sodium hypochlorite (12.5%) is injected by two Blue-
White peristaltic pumps that feed from a 55-gallon drum. The System pre-chlorinates the
raw water prior to entering the flocculator with a target residual of 1.5 mg/L.

Flocculation

Direct filtration is provided at the Wawona Water Treatment Facility. All of the treatment
facilities are located in a secured building. The treatment process is split into two separate
treatment trains. Each treatment train consists of a flocculation unit and dual media
gravity filter.

The flocculator is equipped with a horizontal paddle and a 0.5-hp drive unit. The drive
speed can be manually adjusted. The flocculator is equipped with wooden flocculation
paddles that are approximately 6 foot long and 4 foot diameter. The theoretical detention
time of the unit is approximately 28 minutes at the maximum flow rate. The water exits
the flocculation unit at a weir located on the opposite end of the flocculation unit. The
inlet into the flocculation unit is also located at the top; however, the paddles operate in a
counter current fashion to reduce short circuiting. Polymer can be added in the weir prior
to entering the dual media gravity filters.

Filtration

Filtration is provided by dual media gravity filters. Each filter has surface dimensions of
approximately 7 feet by 7 feet giving an area of 49 fi>. This gives a maximum filtration
rate of 5.7 gpm/ft2 at the maximum flow rate and one filter out of service. This filtration
rate is in compliance with the operational criteria of the Surface Water Treatment
Regulations (maximum allowed is 6.0 gpm/ftz). The filters are equipped with surface
wash facilities. The media consist of 12 inches of anthracite, 18 inches of sand, and 12
inches of gravel support media. The filter effluent is chlorinated prior to entering the
clearwell.




Yosemite National Park - Wawona
Engineering Report

March 2016

Page 7 of 17

The backwash process can either be activated manually or automatically. The System
performs a backwash once per week or every 0.5 MG to prevent biological growth and to
prevent media from agglomerating. Filter breakthrough, significant head loss or pressure
loss, or a significant rise in turbidity can also trigger a backwash. The operators currently
operate the backwash process in the manual mode. Water for the backwash process is
obtained from the lower distribution system. The backwash cycle consist of backwashing
for 8 minutes, surface wash for.4 minutes during the backwash cycle, and a rinse cycle
for 60 minutes following the backwash cycle. The Operation Plan indicates that the
System is set to backwash at 280 gpm. As the area of each filter is 50 ft%, the backwash
rate for one filter is approximately 5.6 gprn/ﬁ:z. If both filters are backwashed at the same
time the flow would be approximately 2.8 gpm/ft*. The backwash water enters a 33,400-
gallon subsurface concrete basin located outside of the treatment facility. The backwash
water is disposed into the sewer or used for other non-potable uses.

Following filtration, the water enters a subsurface concrete clearwell with a capacity of
34,000 gallons. It is noted that the inlet to the clear well is approximately 12 feet from the
pump outlets of the clear well. Therefore, short-circuiting in the clearwell can occur and a
conservative estimate must be given when considering the CT evaluation. Water is
pumped from the clearwell into two pressure zones. The lower pressure zone pumps
consist of two 7.5-hp pumps rated at 140 gpm. The upper pressure zone pumps consists
of two 20-hp pumps also rated at 140 gpm.

Chlorination

The System injects sodium hypochlorite a second time prior to entering the clearwell
with a target residual of 1.5 mg/L. The Park Service tries to maintain a chlorine residual
of 0.5 mg/L to 1.5 mg/L in the distribution system. In addition to reporting the chlorine
residual with the routine bacteriological monitoring, the System annually checks the
residual in every line in the distribution system to ensure a detectable residual as
required.

Monitoring and Reliability Equipment

Turbidity: The System uses Hach 1720D turbidimeters to monitor the turbidity of the
filter effluents and the clearwell effluent. A tabletop turbidimeter, Hach 2100N, is used to
monitor the combined filter effluent turbidity. Grab samples are collected the days the
plant is in operation to monitor turbidity, pH and chlorine residual. The primary
calibration is performed quarterly. Secondary calibrations are performed daily.
Calibrations are performed by the certified operator. Calibration logs are kept with the
equipment.

Chlorine Residual: A Hach CL17 chlorine analyzer is used to monitor the chlorine
residual of the clearwell effluent.




Yosemite National Park - Wawona
Engineering Report

March 2016

Page 8 of 17

2.5

SURFACE WATER TREATMENT COMPLIANCE
Contact Time Calculations

Surface water sources are required to provide 3-log Giardia reduction, 4-log virus
reduction and 2-log Cryptosporidium reduction. The direct filtration used by the System
is credited with 2-log Giardia reduction, 1-log virus reduction and 2-log Cryptosporidium
reduction. Historic monitoring values for the finished water turbidity over the last two
years indicate that the System has had no instances of the treated water turbidity
exceeding 0.3 NTU. Therefore calculations made in this report will reflect the worst case
scenario of requiring 1.0 log of Giardia inactivation credit through disinfection.
Therefore, the treatment plant must provide the additional 1-log Giardia and 3-log virus
inactivation by disinfection.

Additionally, direct filtration treatment systems may receive an additional 0.5-log
Cryptosporidium reduction for any month the individual filter effluent (IFE) is less than
0.15 NTU in at least 95 percent of the measurements. An additional 0.5-log
Cryptosporidium reduction can also be awarded if no individual filter has a measured
turbidity greater than 0.3 NTU in two consecutive measurements taken 15 minutes apart
and the IFE turbidity is less than 0.15 NTU in at least 95 percent of the maximum daily
values recorded at each filter in each month excluding the 15 minute period following the
return to service following a filter backwash.

The System uses disinfection from free chlorine to provide the additional required
inactivation of giardia and viruses. The chlorine contact time is provided in the detention
time through the one flocculation basin, one filter, the clearwell tank and the transmission
pipeline. The low level in the clearwell tank is 17,834 gallons before the surface water
treatment plant starts filling the tank. The transmission pipeline (10-inch diameter)
distance to the first service connection is approximately 430 feet. The distance equates to
a volume of 1,750 gallons. The System reports daily contact time (CT) calculations and
provides monthly reports to the Division. The System must ensure that it accurately
reports all required monitored for water that is to enter the distribution system. In
addition, the System must ensure that raw water samples are monitored and reported for